SERVICE PARTS LIST BULLETIN No.
P ATALO O. AND RIA 0 ORDER PAR REVISED BULLETIN DATE
D.I. DRYWALL SCREWDRIVER fuo. B9
FATSIAT [ CATALOGNO. 67531 | SIANS, 704-1001 "'58.01.0016
CANADIAN TOOLS | CAT.NO. 67537 | sTART sEr. NO.  704-1001 | BILINGUAL LABEL 10986120 1

SERVICE PARTS LIST INDICATES REVISED PARTS FOR
12 FIG. NOS. 18 & 26 INVOLVING HELIX GEARING CHANGE.
ARMATURE STAMPED WITH NO. 16-10-0550 IN SERIAL
NO. RANGE 704-1001 - THRU - 704-1098 REQUIRES BOTH
ARMATURE 16-10-0551 AND MATING CLUTCH GEAR
ASSEMBLY 32-10-1020 TO BE INSTALLED.

FIG. PART NO. DESCRIPTION OF PART NO. REQ. FIG. PART NO. DESCRIPTION OF PART NO. REQ.
1 06-81-0473 8-32 x 1" Pan Hd. Pozi Dr. Screw (6) 27 40-50-6600 Separator Spring (1)
2 31-44-1130 Right Handle Half (1) 28 02-50-2400 Needle Bearing (1)
3 23-66-1245 Speed Control Switch (1) 29 02-02-0130 Steel Ball (1)
4 48467-0100 Belt Clip (1) 30 42-66-0765 Clutch Chuck Assy.{Incl.Fig.Nos. 28, 20 & 31) (1)
5 22-20-0530 Brush Tube (2) 31 40-50-0510 Bit Retaining Spring (1)
6 22-16-0270 Carbon Brush (2) 32 02-50-4220 Needie Roller Bearing (1)
7 23-52-0210 Brush Spring Assembly (2) 33 45-06-0105 OQil Seal (1)
8 23-44-0120 Brush Retaining Screw (2) 34 28-14-1580 Gear Case (1)
9 06-85-0200 Nameplate Screw (2) 35 34-40-1250 O-Ring (1)

10 12-99-0311 Nameplate Blank (1) 36 06-95-0170 7-18 x 1’ Pan Hd. Pozi Driv Screw (1)

12-99-0315 Nameplate Blank - Canada 37 06-95-0175 7-18 x 1-1/2" Pan Hd. Pozi Driv Screw (2)

11 3144-1140 Left Handie Half (1) 38 49-26-1030 Drywall Locator Assembly (1)

12 06-55-0835 8-32 Hex Nut (6) 39 48-32-3065 Magnetic Bit Holder (1)

13 31-50-0340 Motor Housing (1) 40 48-32-1050 Insert Bit (1)

14 45-30-0120 Ball Bearing Retaining Slug (1) 41 10-98-6005 Caution Label (Not Shown) (1)

15 02-04-0710 Ball Bearing (1) Omit For Canadian Tools

16 18-10-0060 120V Field (1)

17 06-95-0145 7 x 1-3/4" Pan Hd. Pozi Drive Screw (2) NOTES:

18 16-10-0551 120V D.I. Armature - (Incl. Fig. No. 19) (1 :

19 22-84-0760 Fan Assembly (1) Screws Fig. No. 1, Fig. No. 17 & Fig. Nos. 36 & 37

20 02-04-0848 Ball Bearing (1) Should Be Torqued To 15-20 Lbs.

21 22-64-0215 Cord Set (1)

22 44-76-0130 Cord Protector (1)

23 28-28-1685 Diaphragm {1) LUBRICATION

24 02-04-0640 Ball Bearing 1 Use 1/4 0z.0Of Type "“E’* Grease In Gear Case

25 45-88-0712 Thrust Washer (2)

26 32-10-1020 Clutch Gear Assembly (1)
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